





**Sieve Analysis Report**

<b>CLIENT:</b>	Metro Green 100A Oak Street Mt. Vernon, NY 10550	<b>DATE:</b>	November 14, 2016
<b>PROJECT:</b>	100A Oak Street Mt. Vernon, NY 10550	<b>LAB NO:</b>	16257
<b>SAMPLE ID:</b>	Rock Dust (5/16)	<b>TIME IN:</b>	09:00AM
<b>RECEIVED:</b>	10/31/16 Del by client	<b>TIME OUT:</b>	10:15AM
<b>INSPECTOR:</b>	T. DeMaio		

**RESULTS**

Sieve Size	% Passing
1"	100
3/4"	100
1/2"	100
3/8"	100
No.4	88.8
10	56
20	34.7
40	21.4
60	13.6
100	8.2
200	4.1

**EQUIPMENT USED:**

Sieves; SN CTL-001

Shaker, SN CTL-001

Respectfully submitted,  
CERTIFIED TESTING LABORATORIES, INC.

*R. Zaloum*  
Richard J. Zaloum, PE



RZ/jt

CTL SOF  
12/31/2014  
RZ